wrJ(frl--l- ﬂf h'; (Governor

Board Meeting Booklet

for

November 7, 2019

Kentucky Infrastructure Authority
100 Airport Road, Third Floor

Frankfort, Kentucky 40601-3646
502-573-0260
http://kia.ky.gov

Kentuckiy™

UNBRIDLED SPIRI T






AGENDA

KENTUCKY INFRASTRUCTURE AUTHORITY
BOARD MEETING
100 Airport Road, Third Floor
November 7, 2019, 1:00 P.M.

Call to Order:

e Confirmation of Press Notice

e  Confirmation of Quorum

e Recognition of Members/Guests

BUSINESS (Board Action Required)

A. Minutes

Consideration of Approval of the Minutes of the Kentucky Infrastructure Authority
Regular Board Meeting of September 26, 2019
(Attachment .A.1.)

B. New Projects / Action Items

Resolution and Order of the Board of Directors for Approval of a Fund A loan (A18-003) in
[...]
Kenicky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

KENTUCKY INFRASTRUCTURE AUTHORITY
Minutes of the Full Board

Meeting Date/Location: September 26, 2019 — 1:00 p.m.
Kentucky Infrastructure Authority
100 Airport Road, Third Floor, Frankfort

Members present:

Commissioner Sandra K. Dunahoo, Department for Local Government

Ms. Sandy Williams, (proxy for Secretary William Landrum), Finance and Administration Cabinet
Mr. John Lyons, (proxy for Executive Director, Public Service Commission

Mr. Bobby Aldridge (proxy for Interim Secretary Vivek Sarin), Cabinet for Economic Development
Mr. Claude Christensen, representing Kentucky League of Cities

Mr. Russell Rose, representing Kentucky Rural Water Association

Mr. Robert A. Amato, representing Kentucky Municipal Utilities Association

Members absent:

Mr. Bruce Scott, (proxy for Secretary Charles Snavely), Energy and Environment Cabinet

Mr. Ron Lovan, Representing the Kentucky Section of the American Water Works Association
Mr. Brent O’Neill, representing the For-Profit Water Companies

Mr. David A. Voegele, representing Kentucky Association of Counties

DLG Staff:
Mr. Greg Ladd, General Counsel

KIA Staff:

Ms. Donna McNeil, Executive Director

Ms. Linda Bridwell, Deputy Executive Director

Mr. Jeff Abshire, Fiscal Officer and KIA Treasurer

Ms. Julie Bickers, Regional Compliance Coordinator

Mr. Kelly Cunnagin, Executive Staff Advisor

Mr. Michael Dant, Financial Analyst

Mr. Dustin Horn, WRIS Geoprocessing Specialist

Ms. Debbie Landrum, Regional Compliance Coordinator
Ms. Meg Link, Administrative Specialist 1ll and KIA Secretary
Ms. Sarah Parsley, Regional Compliance Coordinator
Ms. Meili Sun, Financial Analyst

Guests:

Mr. Jory Becker, Division of Water

Mr. Ray Bascom, HMB Engineers

Ms. Bethany Couch, Office of Financial Management
Ms. Laura Gilkerson, GRW Engineers

Mr. Ed Perretto, City of Burkesville

Mr. Daren Thompson, Lebanon Water

Mr. Jim Thompson, Lebanon Water

Mr. Travis Ward, City of Nicholasville

Page 1 of 10



Kentucky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

PROCEEDINGS

Commissioner Sandra K. Dunahoo, Chair, called the meeting of the Kentucky Infrastructure Authority
(KIA) Board to order. She congratulated Mr. Michael Dant on his new position. Michael will be leaving
KIA at the end of the week to take a position out of state. Commissioner thanked him for his hard work
while on the KIA staff. Mr. Greg Ladd, DLG General Counsel, was asked to confirm the press notification
distribution as well as the presence of a quorum. Guests were asked to introduce themselves.

L. BUSINESS (Board Action Required)

A. 1. APPROVAL OF MINUTES
For: KIA Regular Board Meeting of August 6, 2019

Mr. Claude Christensen moved to approve the minutes of the August 6, 2019,
regular board meeting. Mr. Russ Rose seconded, and the motion carried
unanimously.

B. NEW PROJECTS/ACTION ITEMS

1. ARESOLUTION AND ORDER OF THE BOARD OF DIRECTORS OF THE KENTUCKY
INFRASTRUCTURE AUTHORITY AUTHORIZING ISSUANCE OF A CONDITIONAL
COMMITMENT FOR A FEDERALLY ASSISTED CLEAN WATER REVOLVING FUND
LOAN (A20-002) FOR AN AMOUNT UP TO $2,580,370 TO THE CITY OF
BURKESVILLE, CUMBERLAND COUNTY, KENTUCKY

Mr. Jory Becker, DOW, Ms. Meili Sun and Mr. Ed Peretto representing the City of
Burkesville, discussed the City’s request for a Fund A Loan (A20-002) in an amount up to
$2,580,370 for the construction portion of the Wastewater Treatment Plant (WWTP)
Improvements project. The planning and design portion was previously approved on
February 7, 2019 and has been completed with the Division of Water approvals of Plans
& Specs and Environmental Review.

The purpose of this project is to bring the WWTP plant up-to-date with the regulatory
requirements. It will improve the plant’'s headworks facilities by replacing the grit removal
system and influent sampler, refurbishing the influent piping, HVAC, electrical and
architectural components. Other replacements include the oxidation ditch equipment
(motors, gear boxes, line shafts, bearings, etc.), the final clarifier equipment, as well as
the chlorine gas disinfection system with a peracetic acid system. The scope of work also
covers improvements to the chlorine contact basin, installation of new RAS/WAS pumping
and new sludge processing equipment, upgrades to the existing electrical and
instrumentation equipment, and replacement of an existing pump station that serves one
major industrial customer.

The City of Burkesville currently serves approximately 600 customers within the service
area and supplies wholesale water to the Cumberland County Water District, which is
regulated by the Public Service Commission (PSC).

Mr. John Lyons asked Mr. Peretto about the change in their wholesale water rates

dropping from $2.21 to $2.15. Mr. Lyons noted the most recent tariff filings with the PSC
was from 2004 and needs to be updated as soon as possible. Mr. Peretto was unaware

Page 2 of 10 9



Kentucky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

that more recent filings had not been made. He said he was not aware of this issue and
would check into it. Mr. Lyons told Mr. Peretto to contact Daniel Hinton at the PSC with
the updated information.

Mr. Russ Rose asked about the annual 1% increase and which customers would it effect.
Mr. Peretto said only the retail customers.

Ms. Sandy Williams asked Ms. Sun about the population decline and if the trend continues
what the City has in mind to combat the reduced income. Mr. Peretto noted two of their
current factories are planning to expand and will generate more income, more jobs and
increased population. Ms. Williams asked how their sales are broken down wholesale
versus retail. Mr. Peretto noted wholesale is approximately 80% and retail 20% of their
monthly usage.

Commissioner Dunahoo asked Mr. Lyons if he was comfortable moving forward with a
motion to approve the loan. Mr. Lyons said as long as a condition was put in place that
the City would get updated tariff information to the PSC.

Mr. Bob Amato moved to approve the Fund A Loan (A20-002) for an amount up to
$2,580,370 with the standard conditions and the condition that up-to-date tariff
information is submitted to the PSC. Mr. Claude Christiansen seconded and the
motion was unanimously approved.

o It was determined after the meeting that the City of Burkesville had complied
with the tariff filing requirements previously.

2. ARESOLUTION AND ORDER OF THE BOARD OF DIRECTORS OF THE KENTUCKY
INFRASTRUCTURE AUTHORITY AUTHORIZING ISSUANCE OF A CONDITIONAL
COMMITMENT FOR A FEDERALLY ASSISTED CLEAN WATER REVOLVING FUND
A PLANNING AND DESIGN LOAN (A20-045) FOR AN AMOUNT UP TO $910,000 TO
THE CITY OF NICHOLASVILLE, JESSAMINE COUNTY, KENTUCKY

Mr. Bob Amato left the room during the presentation and discussion.

Mr. Jory Becker, DOW, Mr. Michael Dant & Mr. Ray Bascom, HMB Engineering,
representing the City of Nicholasville discussed the City’s request for a Fund A increase
for the Planning and Design Loan, (A20-045) in an amount up to $910,000.

Mr. Dant addressed the group and noted that concerns brought up at the August KIA
meeting pertaining to Nicholasville financials had been addressed and rates have been
increased for water, electric and sewer since that meeting. With this increase, the debt
coverage ratio will be 1.8 when principal and interest payment will begin in 2021. If this
planning and design loan rolls into the full construction loan, which is anticipated, the debt
coverage ratio will be 1.22 in fiscal year 2023.

The proposed project consists of a new Facility Plan with provisions to increase the WWTP
capacity. The existing (WWTP), which has a design capacity of 4.1 MGD with a peak flow
of 23.16 MGD, had an average daily flow of 4.3 MGD for the past 12 months.

The proposed WWTP Upgrade project will consist of the addition of a second oxidation
ditch with a design capacity of 3.0 MGD. A new oxidation ditch splitter box will be

Page 3 of 10 10



Kentucky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

constructed to direct flow to existing ditch No.1, proposed ditch No.2, or both. The project
will also include the construction of a new 100' diameter Clarifier No. 4 which will be
required due to the additional design capacity of the WWTP, along with a clarifier splitter
box to allow flow to be diverted to any one of the four Clarifiers or a combination of the
four. A second Aerobic Digester will also be constructed to accommodate for the additional
sludge produced. A new chemical feed system and building will be constructed.
Additionally, the grit removal equipment, Ultraviolet disinfection equipment, WWTP Drain
Pumping Station, Sludge Processing conveyor system, Clarifiers No.1 & 2 equipment and
drives that were installed in 1996 when the WWTP was originally constructed, will be
removed and replaced with new. The existing Supervisory Control and Data Acquisition
(SCADA) System will also be upgraded to include the new oxidation ditch and clarifier as
well as the new equipment installed. The existing emergency generator and automatic
transfer switch at influent pump station No.1 will be replaced with a larger generator and
switch capable of operating all five (5) pumps in the station rather than only four (4). The
project will also include necessary site work, yard piping, and mechanical & electrical
improvements.

The Nicholasville Sewer Department currently serves approximately 11,319 sewer
customers in Jessamine County.

Mr. Russ Rose asked City Officials about the city rates versus outside city limits and how
were the rate changes determined? KIA staff asked Mr. Bob Amato, who was outside the
room. Mr. Amato said they had a consultant who did a study and made the
recommendations based on those findings.

Mr. Claude Christensen moved to approve the Fund A Loan (A20-045)) in an amount
up to $910,000 with the standard conditions. Ms. Sandy Williams seconded and the
motion was unanimously approved.

Director McNeil addressed the group to discuss loan increase requests. Often times, the
borrower has already been approved for funding and when the project goes to bid, the bids
come in higher than originally expected. In today's market, we are seeing significant
increases. The borrower then comes back to KIA and asks for additional funding. KIA staff
reviews the request and checks the availability of funds. KIA does everything possible to
award the additional funding. If the increase request is 10% or below, the Executive Director
can approve, more than 10% requires the Board’s authorization.

3. ARESOLUTION AND ORDER OF THE BOARD OF DIRECTORS OF THE KENTUCKY
INFRASTRUCTURE AUTHORITY AUTHORIZING AN AMENDMENT TO THE
CONDITIONAL COMMITMENT FOR A FEDERALLY ASSISTED DRINKING WATER
REVOLVING FUND F LOAN (F18-006) INCREASE FOR AN AMOUNT UP TO
$1,855,457 TO THE CITY OF LEBANON, MARION COUNTY, KENTUCKY

Mr. Jory Becker, DOW, Ms. Meili Sun, KIA, and Mr. Daren Thompson, Lebanon Water
Works Company (LWWC) discussed the City of Lebanon’s request for a loan increase of
$1,855,457 to fund additional work for the Water System Improvements project. The new
total project cost is $4,747,137. During design phase of the project, it became apparent
that a number of additional items are necessary to fully achieve the goal of improving
water quality for the existing 2,600 customers served by the LWWC. These items include
constructing buildings over the flocculation and sedimentation basin, converting the
disinfection system from chlorine gas to liquid sodium hypochlorite, installing an influent

Page 4 of 10 11



Kentucky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

flow meter, adding a new sludge loading station and upgrading the electrical and control
equipment. The increase will help the LWWC save the overall construction cost by
completing the project under one contract instead of multiple contracts.

The original project was to replace approximately 22,000 linear feet of 2, 4 and 6 inch cast
iron water main with 6 inch PVC pipe in the western section of the City. The existing cast
iron piping in this area has been prone to frequent leaks, breaks and service disruptions.
The replacement will include service connections to reduce leakage and improve water
pressure. Modifications and upgrades will be made at the existing water treatment plant
to improve water quality and efficiency. A gravity sludge thickener, a settling basin scraper,
and a new fluoride room will be installed. Additionally, 4 existing filter media units will be
replaced and energy efficiency improvements will be made to the raw water intake. It will
also add a belt press to reduce the amount of discharge and improve discharge water
quality. The LWWC serves approximately 2,600 customers in Marion County. It is a
wholesale provider to the Marion County Water District. The latest wholesale rate increase
was filed with the PSC in September, 2017 but disputed by the Marion County Water
District. The PSC subsequently ruled over the protest and approved a modified increase
in April, 2018.

Mr. John Lyons abstained from voting. Mr. Russ Rose moved to approve the
increase to Fund F Loan (F18-006) in the amount of $1,855,457 to the City of
Lebanon with the standard conditions. Mr. Bobby Aldridge seconded and the
motion was unanimously approved.

4. A RESOLUTION OF THE KENTUCKY INFRASTRUCTURE AUTHORITY
AUTHORIZING AND APPROVING THE ISSUANCE OF OBLIGATIONS OF THE
KENTUCKY INFRASTRUCTURE AUTHORITY TO REIMBURSE CAPITAL
EXPENDITURES MADE BY GOVERNMENTAL AGENCIES PURSUANT TO LOANS
MADE BY THE KENTUCKY INFRASTRUCTURE AUTHORITY TO SUCH
GOVERNMENTAL AGENCIES

This is a routine resolution allowing KIA to reimburse expenses that are paid out of the
Authority’s funds with bond proceeds. The projects listed below are covered under this

resolution:

BORROWER FUND AMOUNTUP TO
City of Burkesville A20-002 $2,580,370
City of Nicholasville A20-045 $ 910,000
City of Lebanon (Increase) F18-006 $1,855,457

Mr. Claude Christensen moved to approve the reimbursement resolution. Ms. Sandy
Williams seconded and the motion carried unanimously.

5. CONSIDERATION OF THE KENTUCKY INFRASTRUCTURE AUTHORITY AUDITED
FINANCIAL STATEMENTS FOR THE FISCAL YEAR ENDED JUNE 30, 2019.

Mr. Jeff Abshire, KIA and Mr. Simon Keemer, Dean Dorton Allen Ford, PLLC, discussed

the audited financial statements for the fiscal year ending June 30, 2019. This year's audit
was once again prepared by Dean Dorton Allen Ford. Mr. Abshire said the audit had gone

Page 5 of 10 12



Kentucky Infrastructure Authority
Minutes of the Full Board — Regular Meeting — September 26, 2019

extremely well; he thanked James Nelson and Sarah Parsley for their efforts on completely
monthly activities, which allowed information to be compiled quickly for the auditors.

The income statement reflects, $50.5 million, which is an increase of $13.2 million over
2018. The increase in interest earnings from cash on hand and our loan portfolio
performance an additional $3.7 million, $7.5 million in Capitalization Grant income and $2
million in miscellaneous income items. The average earnings on the portfolio was $1.54%
for both years. The average interest earnings for cash on hand increased to 2.1% in 2019
from 1.2% in 2018, which gave KIA an additional $3 million.

The balance sheet reflects total assets of $1.4 billion, which is an increase of about $33
million from 2018. Our net position is nearly $1.188 billion. The aggregate of cash and
investments was nearly the same at $303 million. A substantial portion of the investments
are in federally guaranteed discount notes, which do not specify an interest rate. In the
footnotes, several are noted with 0% interest rates and that’s why it is disclosed that way.

Receivables increased $25 million to $1.13 billion. In 2017, we did record $2 million on